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W RS A FLAE T RS INR1B650-20SG1 3. 6V 2000mAh
e A Chinese
Name of Sample %5( Rechargeable Lithium Ton Cell INRI8650-20SG1 3.6V 2000mAh
English
GRCE R 1122100267
Sample No.
Vi TEAR MG Pl 17 B 2 )
Consignor Jiangsu Tenpower Lithium Co., Ltd
& ES ELAR M FLLE 1 B2 )
Manufacturer Jiangsu Tenpower Lithium Co., Ltd
Al 5 o WA TR bt ksl T 10
1 M7y ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38.3

R AT TR Rt AR T )

) = => > , 4
%J&#Tlfi ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
S
il G, [ RE ORI S 5
Appearance Gray Cylinder plasties film shell
e dEz B 2 2022-10-20 ARt B 2022-10-28 ~ 2022-11-12
Accepted Date Test Date
" i EERREAOL; I Rl s bt s AR L s
Hr )R Altitude simulation, Thermal test, \ll)ldtloll Shock, External short
Test ltems circuit, Impact, Forced discharge
KL, RS A T GRS RIRAE TFY ST/SG/AC. 10/1 ﬁ;ﬂ«ﬂev%&, SFEAE S
The sample has passed the test items of UN \Luuml/wﬁ' 3 y(,f//(i%fqelm
A LE |ST/SG/AC. 10/11/Rev. 7 Section 38. 3 / /\\\\, />
. \\\\) h 7 :
Conclusion e ,

AR H ) (Date)

&z

A 7 B FE S Rechargeable Lithium Cell. /

Comment
FieE st / R K 45 AL
. 215600
CXQEEZ;” Post Code

Ey 3 'YZr ‘% & Chiii‘ : % ﬁ% Coffj? ;Jer : ﬁ ﬁ

Approver:
RE

Title:

AL IR (Head of Electrochemical Testing Department)
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fg | ERTA LA W RERRIATELEES g | kasn | sz
Name of Test Standard requirement or The o T _
No. - Clause Number of Standard Test Result onclusion | Remark
WA b s it T
= ) WY ST/SG/AC. 10/11/Rev. 7 38.3 ISR L W2 1
1 W}E*ﬁm UN Manual of Tests and Criteria See Appendix 1 r/}"ﬁ
Altitude ST/SG/AC. 10/11/R S 55 4 fie vee Appendi
ST/5GAAC. 1011 /Rev. 7 Section 38.3 Test Passed
simulation ]
'}AHH'J LT
A11/Rev. 7 38.3 WliGT. 2 W s
2 M : and Criveria Stﬁf}r%izl)fx1('lix 2 it
Thermal test ST/SG/AC. 10711/ .7 Section 38.3 Test o ) Paseed
4‘”|'J HET
= /Rev. 7 38.3 iRU4T. 3 NS
3 : EVEZifJ ';:] (‘;”“)if , S;}:L“ffljl)jndix 3 S
Vibration 7 Section 38.3 Test N Pessad
y Rev.? 38,3 IREET. 4 WA 4
M i, IR
4 Shock “'lf!'(?““ri‘i o See Appendix 4 R
7 Section 38.3 Test Passad
= /Rev. 7 38.3 {A3BT. 5 WA 5
5 dhi S o/ A B
External short [s1/56/ac.10/11/Rev. 7 Section 38.3 Test : Passed
circuit T.5
Frfr i Gkl T
e M3 ST/SG/AC. 10/11/Rev. T 38,3 (40T, 6 WL 6
6 I:;E;ggt l\\!alual ot: Tps; and Criteria See Appendix 6 {?H(T
;TUS('A‘C 10/11/Rev. 7 Section 38.3 Test Passed
T
:‘Rev,T 38.3 Wit 8 LB 7
| X
7 B‘E%JESZEB 3} wal ni Tests and Criteria See Appendix 7 I/HN?J(
Forced discharge |st/s6/ac. 10/11/Rev. 7 Section 353 Test Bt
This space intentionallv left blank
: UFEE
Ao IR A ' PRUGHLIL 20 C-02C RBEIE /%
Test Environment Ambient temperature:20°C-22°C: Ambient lmml(h ty:/%
Condition
Al B p
N 27 A TAE S Test ltem
AT L - —
o 1A R
Subcontracted Test LT | LAR / RG] y
Condition Subcontracted | Name Post Code
Laboratory Ho bk / W, % ;
Address Tel
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A5 1 WTE S | EEH
No. Name of Test Items Altitude simulation
o Bk A FRIE AT Before RI/E After FEA | FAdE| i
Y5 Sample Status E i 23 RE FrE&@, & | Mass Loss | Residual NE%
Sample Mass ocv Mass ocv OCV  |Other
No. /g Y /g Y % % Event
001 | joycporst | 4z.0854 | 4018 | 42,0814 | 418 0.00 | 100.00 | ©
002 | oyl poERL ol ansso | 4018 | 417874 | 418 0.00 | 100.00 | ©
003 | oot ol ans150 | 4019 | 4nsu42 | 418 0. 00 99.76 | ©
004 | oy pomERL | 418963 | 418 | 418951 | 4.18 0.00 | 100.00 | ©
005 | oo | 418579 | 419 | 4L.8s564 | 4.18 0. 00 99.76 | o
006 | ssompuiol ol are3sa | 419 | 419375 | 418 0. 00 99.76 | ©
007 | pvoronire o | 417704 | 419 | 417695 | 4.19 0.00 | 100.00 | ©
008 | psverriRL | 418246 | 418 | 4l.s241 | 4.18 0.00 | 100.00 | ©
009 | psreper R ol ane93s | 419 | 46928 | 419 0.00 | 100.00 | o
010 LU ER L 11,9437 | 419 | 419436 | 4.19 0.00 | 100.00 | ©

25CYC Fully charged

v, 2fThis space intentionally
AFZEH

left blank

ik LR V-IRA D-MK R PR K 0-RMiR. LRA. AMIK. LE. Rk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

i~ |

-

y
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A% ) BAMTE LA | AR
No. Name of Test Items Thermal test
Ha |  Haws | DB Belor REEA gy k| fak | L
%5 Sample Status RE | FHEE RE | FFHE/E| Mass Loss| Residual A%
Sample Mass ocv Mass ocv OCV |Other
No. /g N g A% % % Event
001 | oo ] 42,0844 | 418 | 420851 | 413 0.00 | 9880 | o
002 | o EERM olanTsTa | 418 | L7879 | 412 0.00 | 9856 | o
003 | oy WrERR Lol ansi2 | o418 | 4usia4 | 413 0.00 | 98.80 | o
004 | | GoEERS Lol 4895t | 418 | 418959 | 412 0.00 | 9856 | o
005 | oy Por iRl ool 4L8561 | 418 | aLssT3 | 413 0.00 | 9880 | o
006 | sy terii 1419375 | 418 | 419380 |  4.13 0.00 | 98.80 | o
007 | paye et 417695 | 4019 | 417608 | 413 0.00 | 98.57 | o
008 | v terii | 418241 | 418 | 418246 | 412 0.00 | 98.56 | o
009 | rveterii® 1416928 | 419 | 46930 | 413 0.00 | 9857 | o
010 | i R ol atoase | 4019 | 419433 | 413 0.00 | 98.57 | o
AT e
ik LR V-RA DR R-BREL PR K 0B, EF%. LMK TAE . RAK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i3 3 WRRE LAk | dka)
No. Name of Test ltems | vipration
5y A g 1A 2 g 2 o
#om FE ok A IRIEH] Before R After REME| #l w5 -9y
%5 Sample Status RE FHOE| RE FF#&-d /& | Mass Loss | Residual | 3A,
Sample Mass OoCvVv Mass OoCcv ocv Other
No. /g A% /g v /% /% Event
001 | it oo l4z0851| 413 |4z osad | 412 0.00 | 99.76 0
002 | | ONEERL Colantste | 412 | 417875 | 412 0.00 | 100.00 | o
003 | o ortA oo lanstaa| a3 | answme | 413 0.00 | 100.00 | o
004 | B 1418959 | 412 | 48946 | 412 0.00 | 100.00 | o
005 | . GOEERL o l4ns573| 413 | 418570 | 413 0.00 | 100.00 | o
006 | poripmat o l4tesso| 413 41937 | 4 13 0.00 [ 100.00 | o
007 | ppepoet il o laneos | 413 | 417695 | 413 0.00 | 100.00 | o
008 | ppetrianl ol4n8246| 412 | 418239 | 410 0.00 | 100.00 | o
009 | e E R 1416930 | 413 | 416025 | 413 0.00 | 100.00 | o
010 b 11.9433 [ 413 [ ano432 | 413 0.00 | 100.00 | o

s e|This space intentionally
Lz s o -

lef't blank

Fik: LR V-RA DMk R-ak 2
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly,No Rupture & No Fire.

F%Ui&i%%\i%%‘iﬁﬁ\iﬁﬂ\iﬁkc

Rupture F-Fire O-No Leakage,No Venting,
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5 H IR B 4 AR it
No. . Name of Test Items Shock
Ny ~
e HERA R Before 15‘35\};7 After B BRE 5?']%‘@/}— A
P Sample Status RE | FREE| AE FF#&w, /& | Mass Loss | Residual | FL&
Sample Mass ocv MﬂSS ocv | ocv Other
N, /e N /g N % % | Event
001 | ot toriimd o | 420844 | 412 | 42,0806 | 412 0.00 | 100.00 | o
002 | joyiperait | ansts | a1z [av7sre | o411 0.00 | 99.76 | o
003 | ol it | At 8149 | 413 | ansiss | o419 0.00 | 99.76 | o
004 | oyl it o | ans9a6 | 412 | ansesz | 412 0.00 | 100.00 | o
005 | oy R ol anssto | 413 | 418577 | 413 0. 00 100.00 | o
006 | v poriel ol ane367 | 413 | 419372 | 4. 12 0. 00 9.76 | o
007 | psverariai | 417695 |  4.13 | 41.7698 | 4. 12 0. 00 99.76 | o
008 | prevopuriiol o | 48239 | 412 |answs | 412 0.00 | 100.00 | o
009 | ssereroiiiit o | 416925 | 413 | 416920 | 412 0. 00 99.76 | o
010 | pvetriiol ol atoas2 | 413 |anoass | o412 0. 00 99.76 | o
AT Mgy l:;LIL;::ki(mtu

Fid: L VIR DMK R-BE PR K 0-F iR, RiRA. TR R, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

/]
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i)

KT B 4

HME %

No. 2 Name of Test Items External short circuit
e kA HRRBRSERE FARE
Sample No. Sample Status L ExtenlﬁlCTelllperzlttxre Other Event

001 ICXS(I\:g{LIJ‘/‘\({]I;;%gPIi 127.6 O

002 ICS(Hl\:Elle‘/]\:ll;l}llgmi 124.9 O

003 lC\(l(?:SIHIj\(jh:ggml 122.8 O

004 LCYC Fuly dhatged 125. 1 0

005 1C\(1(~l\'t11/%\/‘\rf;‘1:1%49(1 126.3 O

006 ZDCf()(?fllui:'\(ihll‘llged 123.1 0

007 25(:‘\-);_’(;{1]/%\/'\23;;%@”1 125.8 O

008 25(:\22(;2{?\/'\?&;{%@9(1 122.5 O

009 ZSCiE(E:IIEj\jE:%qpcl 126.8 O

010 25(:;’(!-1(;;;]1\4\(7){:]’:1%2@(] 127.3 O
LR This space intentionally left

blank

Hix: DR R-#EL F-ALK O-Lffik, A K. F#kEl.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

RTAY 4

L <4 ATV
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A% 6 WARE Ak | i
No. Name of Test Items Impact
¥ o =g
s BERE oot EER 1
ax. External Temperature
Sample No. Sample Status C P Other Event
1CYC 50%2% it G .
011 1CYC 50% Capacity 27.9 Q
1CYC 50%%5 it 92 G
012 1CYC 50% Capacity 23.9 0
1CYC 30%754k
013 1CYC 50% Capacity 1110 0
1CYC 50%75 4 ¢ s
D
014 1CYC 50% Capacity 24.0 2
1CYC 50%754t T .
015 1CYC 50% Capacity 80.5 O
25CYC HO%E A = 7
016 25CYC 50% Capacity 101. 5 O
25CYC HO% AT ¢ o ]
017 25CYC 50% Capacity 5.3 O
25CYC 50%Z5 4 I
018 95CYC 50% Capacity 5.2 2
019 81.4 0O
25CYC 50%%8ht Al .
020 925CYC 50% Capacity 60. 7 o
NEE This space intentionally left

blank

&ix: D-MRIK F-A K 0-RMik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

N 4

T

A
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F5 7 AR B 4 AR Glitgiiilbi GGl
No. Name of Test Items Forced discharge
¥ onth 5 Hoek A
Sample No. Sample Status iﬁ%&it
021 1CYC 1Ftu\l(ll\L clri’g(c'llil rged O
022 1CYFﬁ§ES§?§i§Airgm] O
023 1CYC lF(u\l(lj‘b ([J?ilz)((:[llx_“a rged &
024 1CYC ll“(n\l(lij :‘1\1’{(('#1 rged O
025 1CYC llEt?l(llyb /('; iii)i_tll%i rged O
026 1ryr§gﬁifﬁ?ﬁhgwgwi &
027 1cYe lrfuxlcﬁb fc'f\iff»[l%q sl 0
028 1CYC IFLU\I(II\L 3‘\’12(:1%1 rged O
029 1CYC 1]“(;?1(1)\L 3 /(11\1’5!111{1 rged O
030 1CYC lFtl?l(l}\l ?l?ii(r‘,[l{ii rged O
031 25CY£?§ESC?3?%€ﬁirged o
032 2 5(".\"(.? GI'(l }l(lj\L :l;l)‘\(((‘l[]_'a rged O
033 25('\1? GF(‘HII\L jl 11:?1?11 ged &
034 25(7\‘(2 F)r(l} 1(1}\L :’1\;3#. rged O
035 zﬁ(wgﬁgﬂﬂiffﬁffﬁirg@d O
036 _— ;fll\](ll\l ?]\]'/(('ll;l« rged 0
037 25CY§?§ESz;f;Ei%;rged 0
038 ZSCYCZSFCJ;CEVE ?1}2(clllua1~ged 0
039 25CYC25FCUY1C1;_\\§ /(Ti}jé(clllliarged O
040 BT DFC;?ICIZ\E /d%iﬁé(clllfarged 0

Fik: DMK PRk O-FfBIK. AALk.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

v

= L T
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